
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Local Government Energy Audit: Energy 

Audit Report 
 

Copyright ©2018 TRC Energy Services. All rights reserved. 

Reproduction or distribution of the whole, or any part of the contents of this document 
without written permission of TRC is prohibited. Neither TRC nor any of its employees 
makes any warranty, express or implied, or assumes any legal liability or responsibility 
for the accuracy, completeness, or usefulness of any data, information, method, 
product or process disclosed in this document, or represents that its use will not 
infringe upon any privately-owned rights, including but not limited to, patents, 
trademarks or copyrights. 
[...]
selected equipment coincides with LGEA recommendations, as well as applicable incentive program 
guidelines and requirements.  

http://www.njcleanenergy.com/ci


  

 LGEA: Energy Audit Report – Adams Street Wastewater Treatment Plant 5 

2 FACILITY INFORMATION AND EXISTING CONDITIONS 

2.1 Project Contacts 

Figure 5 – Project Contacts 

 

2.2 General Site Information 

On May 04, 2016, TRC performed an energy audit at Adams Street Wastewater Treatment Plant located 
in Hoboken, NJ. TRC Energy Services’ team met with Stephen Hudock to review the facility operations 
and focus the investigation on specific energy-using systems. 

Adams Street Wastewater Treatment Plant is a 335,940 square foot facility comprised of six buildings, 
three primary clarifiers, three trickle filter tanks, and one sludge holding tank. The buildings were 
constructed in 1956.  

2.3 Building Occupancy 

Most aspects of the plant operate continuously. The typical occupancy schedule is presented in the table 
below. There are 46 staff members based at this site. Three people are on site from 10:00 PM to 6:00 AM. 

Figure 6 – Building Schedule 

 

Name Role E-Mail Phone #

Fred J. Pocci P.E. Authority  Engineer fpocci@nhudsonsacom 201-963-4685

Don Conger P.E. Project Director Don.Conger@CH2M.com
201 795 1411 

x244

N/A N/A N/A N/A

Brian Dattellas Director BDattellas@trcsolutions.com <Phone #>

Customer

Designated Representative

TRC Energy Services

Building Name Weekday/Weekend Operating Schedule

Preliminary Facilities Building (PFB) Weekday 24/7

Preliminary Facilities Building (PFB) Weekend 24/7

Admin Building (First Floor) Weekday 24/7

Admin Building (First Floor) Weekend 24/7

Admin Building (Second Floor) Weekday 7AM - 7PM

Admin Building (Second Floor) Weekend

Sludge Blending Building Weekday 24/7

Sludge Blending Building Weekend 24/7

Trickling Filter Pump Station Weekday 24/7

Trickling Filter Pump Station Weekend 24/7

Solids Handling Building Weekday 24/7

Solids Handling Building Weekend 24/7

PURAC Weekday 24/7

PURAC Weekend 24/7



  

 LGEA: Energy Audit Report – Adams Street Wastewater Treatment Plant 6 

2.4 Building Envelope 

The Solids Handling, Preliminary Facilities Handling, Sludge Blending, half of Administration and the east 
portion of the PURAC buildings are constructed out of concrete masonry units similar to large bricks. The 
other half of the Administration building is constructed out of brick and most of the PURAC building is 
constructed of tilt up concrete panels. All of the buildings generally have flat bitumen roofs with a tan top 
layer. The roofs generally look to be in good condition. There are very few windows in the entire facility, 
though most buildings have at least one metal roll-up door. 

 

2.5 On-site Generation 

Adams Street Wastewater Treatment Plant has a photovoltaic (PV) array consisting of 821 panels for a 
rated capacity of approximately 170 kW. The panels are located on the Administration, Preliminary 
Facilities, PURAC, Solids, and Trickling Filter Pump Station buildings. The system provides approximately 
2% of the electricity required by the facility.  

2.6 Energy-Using Systems 

Please refer to Appendix A: Equipment Inventory & Recommendations for an inventory of your 
equipment. 

Lighting System 

Lighting is provided by a mix of fluorescent, high pressure sodium, and metal halide fixtures. The high 
pressure sodium and metal halide fixtures are used primarily in process areas or for exterior lighting. The 
fluorescent fixtures are used primarily in office and support areas. There are minimal number of fixtures 
that use light emitting diode (LED) lamps. 

Approximately 20% of the light fixtures are controlled by occupancy sensors. These are primarily located 
in offices, labs, and restrooms. 

  



  

 LGEA: Energy Audit Report – Adams Street Wastewater Treatment Plant 7 

Hot Water / Steam System 

The Administration building hot water system consists of four Aerco 1,000 kBtu/hr output, condensing 
boilers (BR1, 2, 3 & 4). The boilers have a rated combustion efficiency of 93%, however, we assume that 
the heating water typically returns at 130°F which equates to a combustion efficiency of 87%. The boilers 
are configured in a constant flow primary distribution with two 15 hp hot water pumps (HHWP1 & 2). The 
boilers serve hot water radiators/convectors in the Administration building. 

The boilers operate in a lead/lag configuration. The site typically operates two boilers, though three may 
be required during cold weather. The lead boiler is rotated regularly. 

The boilers are in good condition and well maintained. 

Air Conditioning (DX) 

Four Engineered Air direct-expansion (DX) package units (AHU 1, 2, 3, & 4) with a gas fired furnace and 
outside air economizer are used to condition the Administration building. The units are located on the 
roof of the building. The units provide constant air volume with a single 5 hp supply fan and a 3 hp return 
fan. The units have a minimum outside air dampers (no outside air economizer to utilize free cooling when 
the outside air temperature is lower than the return air temperature).  The gas fired furnace provides 
heating as needed. The unit is controlled by a programmable thermostat located in the zones.  

Wastewater Treatment 

Figure 7 – Adams Street Facility 

 

  

 

SLUDGE HOLDING TANK

PURAC

TRICKLING FILTER PUMP 
STATION

TF-1

SOLIDS HANDLING BUILDING

ADMIN BUILDING

PRELIMINARYFACILITIESBUILDING
(PFB)

TF-2

TF-3

TRICKLING FILTERS

SLUDGE BLENDING BUILDING

INFLUENT

CLARIFIERS



  

 LGEA: Energy Audit Report – Adams Street Wastewater Treatment Plant 8 

Effluent Quality Requirements 

The Plant has a design flow rate of 20.8 million gallons per day (MGD). In 2015, the plant took in 13.14 
MGD of influent with a biochemical/biological oxygen demand (BOD) of approximately 150 mg/L. It 
produced, on average, effluent with a BOD of 16 mg/L. The plant recirculates approximately 28% of the 
flow back through the trickle filters so the effective flow rate is near 13.1 MGD. 

Effluent standards applicable to direct discharges to surface water in New Jersey are: 

1. The monthly average value shall not exceed 30 mg/L;  
2. The weekly average value shall not exceed 45 mg/L; and  
3. The monthly average value for percent removal shall not be less than 85 percent. 
In addition, the secondary treatment must meet the following quality: 

• 30 day BOD average of 20 mg/l 

• 7 day BOD average of 30 mg/l 

• Daily maximum of 45 mg/l 
The Adams Street plant achieves a removal rate of approximately 89% which is desirable. 

Plant Process 

The following represents the plant process flow. 

Figure 8 – Process Flow Diagram 

  



  

 LGEA: Energy Audit Report – Adams Street Wastewater Treatment Plant 9 

As indicated in the diagram above, influent enters the plant at point A, the 
Preliminary Facilities Building (PFB). In this building, the first stage of the 
process occurs. The influent enters two mechanical bar screens where large, 
inorganic debris is extracted. The debris are then dropped onto a conveyor and 
transferred to a dumpster for removal to a local landfill. 

The mechanical bar screens do not operate continuously. The site staff stated 
that they run once per hour for about 15 minutes. The screens, however, 
continually catch the inorganic debris. Once the debris builds up the mechanical 
bar screen elevates it to the conveyor and the debris is removed from the 
process. The bar screens are driven by 2 hp motors. 

Before the raw sewage can move on to primary clarification, it 
must go through grit removal. Grit consists of sand, gravel, 
cinder, eggshells, and other inorganic matter and must be 
removed to protect downstream equipment. This process 
occurs in the PFB in the Grit Vortex.  

The screened influent enters tangentially and flows around the 
upper chamber. Adjustable, rotating paddles, driven by a 5 hp 
constant speed motor, operate continuously to augment the 
spiraling flow to create a mechanically induced vortex which 
settles the grit, transports it to the center opening of the fixed 
floor plate for collection in the lower chamber, and lifts and 
returns the lighter organic particles to the main flow. The grit 
solids are removed from the lower chamber for further 
washing and dewatering.  

After leaving the Grit Vortex the sewerage enters the Primary 
Clarifiers. 

Primary clarification is the physical treatment process of 
removing solids before biological treatment. Process water 
enters the clarifier tank and floatable solids (scum) are 
removed from the surface by skimmers while heavier solids 
(sludge) are collected on the bottom by a rake and removed via 
a sludge removal system. Two of the three clarifiers are in 
operation at all times while a third is used during periods of 
high volume. There are three ¾ hp motors per clarifier that 
drive the skimmers. 

The water from the primary clarifier is discharged to the 
trickling filter tanks while the solid waste (sludge) and floatable 
solids (scum) are sent to the sludge holding tank (SHT).   

Figure 9 – Bar Screens 

Figure 10 – Grit Vortex Paddle Motor 

Figure 11 – Primary Clarifiers 

Figure 12 – Trickling Filter Tanks 



  

 LGEA: Energy Audit Report – Adams Street Wastewater Treatment Plant 10 

Trickling filter tanks are the principal key to the efficiency of this 
wastewater treatment process. A trickling filter is a type of 
wastewater treatment system that consists of rocks, lava, 
gravel, slag, polyurethane foam, etc., or in this case the plastic 
media, shown below. The sewage or wastewater flows 
downward over the media causing a layer of microbial slime 
(biofilm) to grow, covering the media. Aerobic conditions are 
maintained by splashing, diffusion and by forced air flowing 
through the bed or natural convection of air if the filter is 
porous.  

Sludge Holding Tanks provide storage and blending for the 
thickened waste activated sludge, primary sludge, and scum 
before further processing.  

Belt filter presses further reduce the water content of sludge so 
that it may be efficiently burned, forming a cake of 20% to 25% 
solids. Polymers are also used here to enhance process 
performance. The extracted liquids are returned to the liquid 
process for treatment. 

After the belt filter presses complete the process of reducing the 
liquid content of the sludge, the sludge is then collected and 
carted to a larger facility (Passaic Valley Sewerage Treatment) for 
disposal and/or repurposing as fertilizer or fill. No disposal of 
sludge is performed at the Adams Street facility. 

Once the sludge is removed from the process the water that is to 
be introduced back into the environment is then sent to the 
secondary clarification process in the “Purac” building. Purac is 
the company that provides the technology for this secondary 
clarification that is similar to the primary clarification in so far as 
the scum is removed from the top of the water via a continuous 
skimming process. 

After the Purac process is complete the water goes through an 
ultraviolet (UV) disinfection process as a final step before it is 
discharged to the Hudson River as effluent with acceptable 
levels. The UV disinfection is one of the most energy intensive 
aspects of the entire process. The UV system consists of 634 low 
pressure lamps rated at 240 W each. As energy intensive as UV 
disinfection is it is not recommended that it be modified at this 
time. It is not likely there will be a reasonable cost benefit ratio 
for replacing the UV disinfection with an alternate disinfection 
system. In addition, the criticality of maintaining the measurable 
disinfection level is put ahead of the energy efficiency aspect of 
the process and this plant is very effective in terms of the effluent 
produced. 

 

Figure 14 – Sludge Holding Tank 

Figure 13 – Belt Presses 

Figure 15 – PURAC 

Figure 16 – UV Disinfection 



  

 LGEA: Energy Audit Report – Adams Street Wastewater Treatment Plant 11 

3 SITE ENERGY USE AND COSTS 

Utility data for electricity and natural gas was analyzed to identify opportunities for savings. In addition, 
data for electricity and natural gas was evaluated to determine the annual energy performance metrics 
for the building in energy cost/ft2,energy use/ft2, and energy use per effluent flow. These energy use 
indices are indicative of the relative energy effectiveness of this building. There are a number of factors 
that could cause the energy use of this facility to vary from the “typical” energy use for other facilities 
identified as: Wastewater Treatment. Specific local climate conditions, variations in effluent flow, and the 
types of systems used to process the effluent. Please refer to the Benchmarking section within Section 3.4 
for additional information. 

3.1 Total Cost of Energy 

The following energy consumption and cost data are based on the last 12 month period of utility usage 
data that was provided for each utility. The annual consumption and cost were developed from this 
information. 

Figure 17 – Utility Summary 

 

 

The current utility cost for this site is $991,753 as shown in the chart below. 

 

Figure 18 – Energy Cost Breakdown 

 

  

Usage Cost

8,600,592 kWh $962,112

34,034 Therms $29,641

$991,753

Utility Summary for Adams Street Wastewater Treatment Plant

Fuel

Total

Electricity

Natural Gas



  

 LGEA: Energy Audit Report – Adams Street Wastewater Treatment Plant 12 

3.2 Electricity Usage 

Electricity is supplied by Constellation and transported by PSE&G. The average electric cost (combined for 
commodity, transmission and distribution) for the past 12 months is $0.086/kWh, which is the blended 
rate used throughout the analyses in this report. The rate schedules for both utilities include a demand 
cost for power capacity. The electric demand costs account for 25% of the total electricity costs and 24% 
of the total energy costs at Adams Street. The purchased monthly electricity consumption and peak 
demand is represented graphically in the chart below. The site also produces approximately 169,000 kWh 
annually from the PV array (this is not reflected in the chart and table of purchased electricity below). The 
annual profile is consistent for a facility that uses electricity primarily for process equipment. 

Figure 19 –Electric Usage & Demand 

 

Figure 20 –Electric Usage & Demand 

 

*Annual purchased total does not include 169,000 kWh from the PV array.  

0

500

1000

1500

0
200,000
400,000
600,000
800,000

1,000,000

P
ea

k
 D

em
a

n
d

(k
W

)

E
le

ct
ri

c 
C

o
n

su
m

p
ti

o
n

(k
W

h
)

Purchased Electric Usage & Demand

Electric Consumption (kWh) Peak Demand (kW)

Period 

Ending

Days in 

Period

Purchased

Electricity

(kWh)

Demand (kW) Demand Cost Total Electric Cost

4/13/2016 30 700,330 1,207.50 $19,446 $66,002

3/14/2016 32 764,664 1,208.20 $19,430 $112,052

2/11/2016 29 716,423 1,278.70 $20,542 $69,173

1/13/2016 33 751,012 1,334.20 $21,434 $73,812

12/11/2015 31 698,582 1,277.30 $20,520 $72,986

11/10/2015 29 659,381 1,270.90 $20,417 $71,670

10/12/2015 31 711,217 1,247.00 $20,033 $75,766

9/11/2015 30 691,326 1,298.90 $20,849 $86,448

8/12/2015 29 677,894 1,334.90 $21,417 $86,341

7/14/2015 32 746,154 1,224.00 $19,638 $90,907

6/12/2015 30 677,294 1,170.70 $18,783 $85,152

5/13/2015 29 637,332 1,155.70 $18,542 $71,803

Totals 365 8,431,609 1334.9 $241,051 $962,112

Annual 365 8,431,609 1334.9 $241,051 $962,112

Electric Billing Data for Adams Street Wastewater Treatment Plant



  

 LGEA: Energy Audit Report – Adams Street Wastewater Treatment Plant 13 

3.3 Natural Gas Usage 

Natural gas is provided by PSE&G. The average gas cost for the past 12 months is $0.871/therm, which is 
the blended rate used throughout the analyses in this report. The monthly gas consumption is represented 
graphically in the chart below. The annual profile is consistent with natural gas being used primarily for 